



检 验 报 告

TEST REPORT

试样名称 硬质泡沫吸波材料
PRODUCT NAME: Rigid foam absorbing materials

规格型号 JR500S
TYPE/MODEL: JR500S

委托单位 无锡敬仁电子材料科技有限公司
CUSTOMER: Wuxi jinren electronic material technology co.,ltd.

检验类别 委托检验
TEST KIND: Sample test

苏州美标检测技术有限公司检测中心

Suzhou ASTTEK Testing Technology Co., Ltd IQ Center



In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.

检 验 报 告

TEST REPORT

试样名称 PRODUCT NAME	硬质泡沫吸波材料		
	Rigid foam absorbing materials		
型号规格 TYPE/MODEL	JR500S		
	JR500S		
检验类别 TEST KIND	委托检验	检验编号 CHECK NUMBER	SZ19012506A
	Sample test		
委托单位 CUSTOMER	无锡敬仁电子材料科技有限公司	单位地址 UNIT ADDRESS	无锡市新吴区长江北路麦库大厦 2221 室 Room 2221, Maiku Building, Changjiang North Road, Xinwu District, Wuxi.
	Wuxi jinren electronic material technology co.,ltd.		
生产单位 MANUFACTU RER	---	到样日期 SAMPLE DATE	2019.01.23

取样方式 RECEIPT	寄送	电话号码 TEL.	13818635272
	Post		
检验依据 TEST STANDARD	GB 8624-2012 《建筑材料及制品燃烧性能分级》		
	GB 8624:2012 Classification of Combustibility of Building Materials and Products		
检验日期 TEST DATE	2019.01.23-2019.01.25		
检验结论 CONCLUSION	测试结果符合 GB8624 B ₂ 要求		
	The test results meet the requirements of GB8624 B ₂ .		
编写 REPORT MAKER	刘奔	审核 CHECK	吴伟
			批准 APPROVAL

In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.

检 验 结 果

TEST RESULTS

序号 NO.	检验项目 TESTING ITEMS		标准要求 SPECIFICATIONS	检验结果 TEST RESULTS	判定 DETERMIN ATION	
1	B ₂	可燃性试验 点火时间 15s	20s 焰尖高度 Fs mm	≤150	137	P
2		Flammability Test Ignition time 15s (GB/T8626)	20s 内滴落物 Droplets within 20s	无滴落物引燃滤纸 No drop ignition filter paper	符合 Meet	P
备注 REMARKS		<p>在特定的试验条件下，试验结果与试样的性能有关；试验结果不能作为评估制品在实际使用条件下潜在火灾危险性的唯一依据。</p> <p>Under specific test conditions, the test results are related to the properties of the samples; the test results can not be used as the sole basis for evaluating the potential fire hazard of the products under actual service conditions.</p>				
<p>符号含义：P：检验结果符合要求；F：检验结果不符合要求；N：结果不发生；---：无内容。 “P” represents pass;“F” represents failure;“N” represents not happen;“---” represents not content.</p>						

*****接下页*****

In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.

样品图片

SAMPLE PICTURE



*****接下页*****

In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.

声 明

STATEMENT

1. 我司承诺所有的测试数据都保证真实有效，如客户对测试结果有疑义，可以在一周内提出复检。

We promise all the test data are correct and true, the client can request re-test within one week, if doubting the test result.

2. 我司将对客户所有的产品信息进行保密，绝不泄露。

All the information for the samples will be protected by us ,no any will be leaked out.

3. 所测试的样品可以在实验室保存一周，之后将根据实验室的规定进行销毁处理。

The samples can be kept in our lab for one week, later it will be disposed based on the regulation of the Lab.

4. 测试的结果仅作为参照，我们不对除样品外的产品负责。

The test result of the samples are the reference only, we are not responsible for other products.

5. 如有争端，客户可以委托苏州仲裁委员会进行处理。

When disputing, the client can request Suzhou arbitration commission to handle it.

In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced except in full.